



# TEST REPORT

**Reference No.**..... : WTZ13F0402874X4S  
**Applicant**..... : ZhongShan Aitluce Electrical Factory  
**Address**..... : Liyuan Industrial, Lianfeng, Xiaolan, Zhongshan, Guangdong, China.  
**Manufacturer**..... : The same as above  
**Address**..... : The same as above  
**Product Name**..... : Lamps  
**Model No.**..... : See model list on page 4  
**Standards**..... : Luminaires  
Part 2-1: Fixed general purpose luminaires  
EN 60598-2-1:1989  
EN 60598-1:2008+A11:2009

**Date of Receipt sample**..... : 2013-04-28  
**Date of Test**..... : 2013-04-28 to 2013-05-10  
**Date of Issue**..... : 2013-11-26  
**Test Report Form No.**..... : WSL-6059821A-01A  
**Test Result**..... : **Pass\***

**\*Remarks:**

The results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in full, without prior written permission of the company. The report would be invalid without specific stamp of test institute and the signatures of compiler and approver.

**Prepared By:**

**Waltek Services (Shenzhen) Co., Ltd.**

Address: 1/F., Fukangtai Building, West Baima Road, Songgang Street, Baoan District, Shenzhen, Guangdong, China

Testing location: No. 13-19, 2/F, 2nd Building, Sunlink International Machinery City, Chencun Town, Shunde District, Foshan, Guangdong, China

Tel :+86-755-83551033

Fax: +86-755-83552400

Compiled by:

*Eason Huang*

Eason Huang / Project Engineer

Approved by:



*Akin Xu*

Akin Xu / Manager